

T E S T C E R T I F I C A T E

ST-23-10-19-01

Product: "YILDIZ ENTEGRE LAMINATED PARQUET"
Producer: Yıldız Entegre Ağaç Sanayi ve Tic.A.Ş.
Arslanbey O.S.B. Mah. 1. Cadde No:13
41285 Kartepe-Kocaeli
Türkiye
Order: Determination of Topical Moisture Resistance
according to ISO 4760:2022-05
Test report: 2723548
Test results:

Property	Result	Evaluation according to FprEN 13329:2023, table 3
Water resistance according to ISO 4760:2022-5	Qualitative recovery swell rating (final average): 2 Recovery swell (final average): 0,23 mm	Additional requirements according to table 3 are fulfilled
Resistance of mechanical joints to water leakage according to ISO 4760:2022-05 annex D	No water leak through the joints after 24 h water exposure	Additional requirements according to table 3 are fulfilled

Dresden, 19/10/2023



Head of laboratory





Engineer in charge

TEST CERTIFICATE

ST-23-10-19-02

Product: "YILDIZ ENTEGRE LAMINATED PARQUET"

Producer: Yıldız Entegre Ağaç Sanayi ve Tic.A.Ş.
Arslanbey O.S.B. Mah. 1. Cadde No:13
41285 Kartepe-Kocaeli
Türkiye

Order: Determination of Topical Moisture Resistance
according to NALFA-Method

Test report: 2723548

Test results: NALFA-Method

		Result Wet Swell	Result Re-dry Swell	Requirements according NALFA
Final Thickness Swell [mm]	Position 1	0,60	0,15	fulfilled
	Position 2-4	0,39	0,08	
Qualitative Rating		4	1	
Water Penetration		not detected		

Dresden, 19/10/2023



Head of laboratory





Engineer in charge